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* This test report summary is granted on account of tests made at location of DNV GL Services Spain SL in Madrid, Spain
* The results of the present report apply only to the samples tested and the moment and conditions under which the measurements were performed

* The complete results, including remarks and limitations, are laid down in our complete test report no E-18-1-034-PJ which can be obtained at DNV
GL Services Spain SL. The certificate and the test report are indivisible

* The test report summary 1s issued by PRIME Alliance. It shall not be reproduced, in total or in part and in whatever way, without written permission
of DNV GL Services Spain SL.

T IMPORTANT: Remarks apply to the implementation of this function See complete test report no E-18-1-034-PJ (ANNEX 1) for full details
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